
 

 

 

 
 

5th December 2017 
 

 

 
NOTICE OF MEETING OF THE COUNCIL 

 
 

The meeting of the Council will be held at  
 

RIVERINA WATER COUNTY COUNCIL CHAMBERS, 
91 HAMMOND AVENUE, WAGGA WAGGA   

 
on 

 

WEDNESDAY, 15TH DECEMBER 2017 at 9.30 am 
 

and your attendance is requested accordingly. 

Followed by Lunch at The Pavillion 

 
Yours faithfully 

 
G J Haley 
GENERAL MANAGER 



 

 

 

 
 
 
 
 

* AGENDA * 

TABLE OF CONTENTS 

 

APOLOGIES 

DECLARATION OF PECUNIARY & NON PECUNIARY INTEREST 

CONFIRMATION OF MINUTES HELD ON 25th OCTOBER 2017 

CORRESPONDENCE 

GENERAL MANAGER’S REPORT TO THE COUNCIL ....................................................................................................................... 2 
[...]
inundation. The clean-up is expected to delay construction by 2 weeks. 
 
RWCC have awarded a conditional EOT to UGL. The EOT is subject to UGL supplying a minimum 
25ML/day of potable water during the summer periods. If UGL fail to provide minimum quantity of 
potable water and RWCC are need to impose water restrictions, liquidated damages will apply.  
 
Contract issues and variations 
 
The RWCC and UGL project managers continue to meet weekly and are work through contractual 
issues. 
 
Since the last Council meeting there have been two variations approved through Change 
management process outlined in the Project Management Framework. 
 
 

 CMR # Description Value $ (ex GST) 

1 10 Clear Water Pumps - Installation of Mechanical Seals 64,000 

2 11 Provide forklift access ramps to Machinery & Polymer rooms 11,610 

 
The UGL project status reports issued since the last Council meeting are attached. 
 
 UGL Project Status report – October 2017 
 UGL Project Status report – November 2017 

 

  



 
 

1 

 

 
 

PROJECT STATUS REPORT  

 

October 2017 

  PROJECT: 
Wagga Wagga WTP Upgrade 
 

  CLIENT: Riverina Water County Council 

  CONTRACT NO.: W195  

  UGL PROJECT NO.: 3200-0485 

  REPORT DATE: 9th October 2017  

  REPORT NO.: 27 

  PROJECT MANAGER: Doug Anderson 

  PREPARED BY: Doug Anderson 



Monthly Report for October 2017  

 

2 

TABLE OF CONTENTS 

1.0 SUMMARY ................................................................................................................................................................... 3 

2.0 SCOPE OF WORK ...................................................................................................................................................... 3 

3.0 HSSE .............................................................................................................................................................................. 3 

4.0 RISK / CRITICAL ACTION AREAS ........................................................................................................................ 4 

5.0 CONTRACT/COMMERCIAL ................................................................................................................................... 5 

5.1 PROGRESS CLAIM .................................................................................................................................................... 5 

5.2 VARIATIONS ............................................................................................................................................................... 6 

6.0 FINANCE ...................................................................................................................................................................... 8 

7.0 PROGRAMME ............................................................................................................................................................. 9 

8.0 QUALITY ...................................................................................................................................................................... 9 

9.0 ENVIRONMENTAL .................................................................................................................................................... 9 

10.0 INDUSTRIAL RELATIONS ....................................................................................................................................... 9 

11.0 DESIGN AND TECHNICAL ...................................................................................................................................... 9 

12.0 COMMISSIONING .................................................................................................................................................... 10 

13.0 STAKEHOLDERS ..................................................................................................................................................... 10 

14.0 SITE PROGRESS ....................................................................................................................................................... 11 

APPENDIX A – SCOPE OF WORKS SUMMARY ............................................................................................................. 14 

APPENDIX B – MONTHLY SAFETY REPORT ................................................................................................................ 16 

APPENDIX C – PROJECT PROGRAMME ........................................................................................................................ 17 

 



Monthly Report for October 2017  

 

3 

1.0 SUMMARY 
 
Project progress in October was focussed on the following activities: 
 
Electrical works - punchlist items within the filter, raw water MCC & lamella area; street light poles; 
clearwater pump station cabling; clearwater storage lighting; test and quality documentation.  
 
Raw Water Intake – Base slab completed, wall formwork & reo installed, wall pours starting 6/11/17, 
preparation for draft tube installation. 
 
Temporary Raw Water Pipe – pipe has delivered water to lamella clarifier and no leaks have been 
detected. 
 
Clearwater Pump Station Building – Erection of structure 40%. 
 
Lamella roof structure – additional support brackets being manufactured, installation scheduled week 
starting 13/11/17, roof installation scheduled week starting 20/11/17. 
 
Filters – Coal installed and washed in filters 4, 5 & 6. Issue with supply of remaining coal, coal 
proposed is non-conforming, UGL is in discussions with Sibelco 
 
Civil/plumbing - Civil has focussed on various drainage works; lab services drain to filter backwash, 
installation of RPZs at various locations, installation of hose reels.  
 
Safety performance across the site continues to be well managed.   

2.0 SCOPE OF WORK 

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

3.0 HSSE 
 
The total hours worked on the project this month were 8709 hours. Subcontractor hours recorded on 
site were 6800. Total hours worked on the project to date is 219,707. 
 
One lost time injury (LTI) was recorded for the month. A subcontractor sustained a serious finger injury 
on the 28/9/17 and still in recovery. 
 
One damage report concerning an empty conduit which was being excavated for concrete encasement, 
minimal damage, conduit repaired and encasement completed.  
   
Site inductions of 22 individuals have been undertaken with current total of 679 inductions completed 
not including visitor inductions and UGL HSSE pre-start meetings were conducted on all working days, 
also individual subcontractor pre-start meetings occurred on site daily.  
  
 
Looking towards Nov/Dec we will be focussed on the following:  
 

• UGL Isolation procedure 

• SWMS development by subcontractors  

• Continuing training site personnel in UGL Utake 5 and HAZOB 



Monthly Report for October 2017  

 

4 

• UGL Critical Risk Protocols all site personnel 

• Continuing with Project Manager Monthly Safety Awards 

The Safety Report for this month is contained in Appendix B. 
 
 
 

4.0 RISK / CRITICAL ACTION AREAS 
 
Summary of Top Risks at October: - 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 
  

Risk Description Potential Impact Control Measures 

Quality and specification 

issues 

 

Impact to project efficiency and 

rate of completion 

Additional resources required 

for investigation and remedy. 

Subcontractor  

Impact to Client Relations and 

Perceptions 

Ensure incoming inspections are completed 

with due diligence 

 

Engage with subcontractors & suppliers about 

prompt rectification of issues 

 

Commissioning Program 

Overrun 

 

Plant not ready for 

performance trial by the 

required date. 

Install temporary raw water supply to lamella 

clarifier to provide a supplemental supply for 

summer demand 

Raw Water Works 

Construction overrun 

Constraint on commissioning 

activities  

Plan and execute a temporary raw water 

supply utilizing the existing RWCC river 

pumps 

 

Exceptional Inclement 

Weather 

 

Delays associated with site 

inundation due to additional 

rainfall on site and rise in river 

levels. 

Use construction methodologies which 

mitigate impacts. 

Inlet structure works completed during low 

flows in the river. 

Insurance policies in place 

Ensure familiarity with RWCC flood response 

plan 



Monthly Report for October 2017  

 

5 

5.0 CONTRACT/COMMERCIAL  
 

5.1  Progress Claim 
 
The table below summarises the progress to the 31st October. 
 

    

 WAGGA WAGGA WATER TREATMENT PLANT Month Oct-17 

    

Item No. Schedule of Prices Total Claim to date 

1 Provision of Preconstruction Activities % complete  Claim Value 

  Preconstruction Activities subtotal (1) 100%   

        

2 

Provision of Project Management and Site Running 

Activities     

  Prooject Management Activities subtotal (2) 96%   

        

3 Complete all additional designs, where required     

  Design and Documentation subtotal (2) 100%   

        

4 Intake Works     

  Intake Works - General subtotal (3) 34%   

        

5 Raw Water Piping System     

  Raw Water Piping subtotal (4) 57%   

        

6 Lamella & Rapid Mix Tank     

  Lamella & Rapid Mix Tank subtotal (5) 98%   

        

7 Filters     

  Filters subtotal (7) 99%   

        

8 Filter Water Tank & Backwash     

  Filter Water Tank & Backwash subtotal (8) 100%   

        

9 Machinery Room     

  Machinery Room subtotal (9) 96%   

        

10 Clear Water Storage & Pumping System     

  Clear Water subtotal (10) 92%   

        

11 Aluminuium Dosing Plant     

  Aluminium Dosing Plant subtotal (11) 98%   



Monthly Report for October 2017  

 

6 

        

12 PACL Dosing Plant     

  PACL Dosing Plant subtotal (12) 95%   

        

13 Caustic Soda Dosing Plant Facilities     

  Caustic Soda Dosing Plant subtotal (13) 97%   

        

14 Sodium Hydrochlorite Dosing Plant     

  Sodium Hydrochlorite Dosing Subtotal (14) 98%   

        

15 Polymer Dosing Plant     

  Polymer Dosing Plant subtotal (15) 98%   

        

16 Fluoride Dosing Plant     

  Fluoride Dosing subtotal (16) 99%   

        

17 Other Items     

  Other Items subtotal (17) 81%   

        

18 Electrical Items     

  Electrical subtotal (18) 95%   

        

19 Testing Demonstration Commissioning     

  Testing Demonstation and Commissioning (19) 14%   

        

20 Post Process Proving     

  Post Process Proving (20) 0%   

        

21 Sludge Handling & Dewatering System     

  Sludge Handling subtotal (19) 97%   

        

22 Other Options Accepted      

  Options subtotal (20) 95%   

        

23 Variations      

  Variations Subtotal 87%   

 
 
 
 
 
 
 
 



Monthly Report for October 2017  

 

7 

5.2 Variations 
 
 
The table below provides a summary of the approved variations against the contract. 
 

Variation 
No. 

Title Amount 
($ 000) 

Excl. GST 

Status 
 

VO01 Control System Design for fully 
networked plant 

15 Approved 

VO02 AC Road Surface 101 Approved 

VO03 Future UV 21 Approved 

VO04 Disabled Access 278 Approved  

VO05 Aggressive Water Response 79 Approved 

VO06 NSC02 – removal of Gyprock 5 Approved 

VO07 Transformer supplied by 
principle 

- 244 Approved 

VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

VO10 Switchboards additional spare 
capacity 

8 Approved 

VO11 Lamella plate capacity 45 Approved 

VO12 Sewer pump station 5 Approved 

VO13 Manual Penstocks on Clarifier 
Inlet 

9 Approved 

VO14 Increased bearing capacity in 
the filters 

31 Approved 

VO15 Waste in excavation 
NSC04 & NSC06 

10 Approved 

VO16 Asbestos in Levee 26 Approved 

VO17 Warehouse Facility - 18 Approved 

VO18 Filter Gallery Trenches 41 Approved 

VO19 Additional 25mm cover to Slab 8 Approved 

VO20 Raw Water Intake 105 
260 

20A Approved 
20B Approved 

VO21 Material Compatibility Changes - 17  Approved 

VO23 Pits under existing centrifuge 
building - NSC10 

8 Approved 

VO24 Clear Water Pumps Mechanical 
Seal 

1.5 Approved 

VO25 Bomen Line 80 Approved  

VO26 NSC11 Material Excavated 
under UGL Carpark 

27 Approved 

VO27 NSC12 Asbestos at Wash Water 
Holding Tank 

3 Approved 

VO29 Filter Water Overflow Changes -80 Approved 

VO30 Site Road Realignment 17 Approved 

VO31 Roof Access Ladder to 
Centrifuge Building 

14 Approved 

VO33 Flowmeter Modbus 
Communications 

22 Approved 

VO34 Caustic Building Lighting 
Changes 

3 Approved 

VO36 Sludge Thickener Infill Slab 90 Approved 

VO40 Street Light Fittings   9 Approved 



Monthly Report for October 2017  

 

8 

VO43 S&I 4.8 to 9.6 Garnet Filter 
Media 

86 Approved 

VO44 Lamella Corrosion -300 Approved 

VO45 Concrete slab between filters 
and Lamella 

  1 Approved 

VO46 NSC16 Remove Concrete Slab 4 Approved 

VO49 Bore Water Pressure Line 
Changes 

9 Approved 

VO50 Filter Building Pop out Power 
Outlets 

2 Approved 

VO53 NSC17 Asbestos at A2 to A203   4 Approved 

VO56 Rework External Chemical 
Delivery Pipework 

15 Approved 

VO140 Power Failure Alarm 
Modification 

5 Approved 

 
There are number of unresolved commercial issues some of which may have to be resolved by senior 
management 
 

6.0 FINANCE  
 
The table below summarises the invoices and payment status. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Paid 

W195 Progress Claim 9 Invoice #9 $ 2,037,494.00 Paid 

W195 Progress Claim 10 Invoice #10 $ 2,540,706.00 Paid 

W195 Progress Claim 11 Invoice #11 $ 3,296,966.00 Paid 

W195 Progress Claim 12 Invoice #12 $1,309,013.00 Paid 

W195 Progress Claim 13 Invoice #13 $1,208,270.00 Paid 

W195 Progress Claim 14 Invoice #14 $  967,609.00 Paid 

W195 Progress Claim 15 Invoice #15 $  714,741.00 Paid 

W195 Progress Claim 16 Invoice #16 $  582,416.00 Paid 

W195 Progress Claim 17 Invoice #17 $  723,083.00 Paid 

W195 Progress Claim 18 Invoice #18 $  614,612.00 Paid 

W195 Progress Claim 19 Invoice #19 $  502,532.00 Paid 

W195 Progress Claim 20 Invoice #20 $  480,610.00 Paid 

W195 Progress Claim 21 Invoice #21 $ 327,361.10 Paid 

W195 Progress Claim 22 Invoice #22 $ 170,888.00 Paid 

W195 Progress Claim 23 Invoice #23 $ 304,322.00 Paid 

W195 Progress Claim 24 Invoice #24 $ 0.00 Paid 

W195 Progress Claim 25 Invoice #25 $ 0.00 Paid  

W195 Progress Claim 26 Invoice #26 $ 55,051.00 Paid 

W195 Progress Claim 27 Invoice #27 $ 303,036.00 Approved 

W195 Progress Claim 28 Invoice #28 $ 380,348.00 Pending 

 
 



Monthly Report for October 2017  

 

9 

7.0 PROGRAMME 
 
A revised programme has been produced which encompasses the remaining works and the most 
recent version is included in App C.  
The version attached to this report (3/11/17) reflects the most recent change. 
 
 
The programme has been constructed with Microsoft Project and will be managed by site, it will remain 
a live document which will be continually updated as circumstances dictate. 
 

 
Key revised target construction dates for the month ahead are as follows:- 
 

Activity  Target  
Filter Media Loading and Washing Late Oct 2017 

Completion Lamella Installation Late Oct 2017 
Plant operational with temporary RW 
supply 

End of Nov 2017 

Road Works Stage Two Completion Late Dec 2017 

Raw Water Intake Works Jan 2018 

 
 

8.0 QUALITY 
 

Production of Inspection and Test Reports (ITPs) continues for civil/structural, mechanical and electrical 
[...]
3.0 HSSE .............................................................................................................................................................................. 3 

4.0 RISK / CRITICAL ACTION AREAS ........................................................................................................................ 4 

5.0 CONTRACT/COMMERCIAL ................................................................................................................................... 5 

5.1 PROGRESS CLAIM .................................................................................................................................................... 5 

5.2 VARIATIONS ............................................................................................................................................................... 6 

6.0 FINANCE ...................................................................................................................................................................... 8 

7.0 PROGRAMME ............................................................................................................................................................. 9 

8.0 QUALITY .................................................................................................................................................................... 10 

9.0 ENVIRONMENTAL .................................................................................................................................................. 10 

10.0 INDUSTRIAL RELATIONS ..................................................................................................................................... 10 

11.0 DESIGN AND TECHNICAL .................................................................................................................................... 10 

12.0 COMMISSIONING .................................................................................................................................................... 10 

13.0 STAKEHOLDERS ..................................................................................................................................................... 10 

14.0 SITE PROGRESS ....................................................................................................................................................... 11 

APPENDIX A – SCOPE OF WORKS SUMMARY ............................................................................................................. 13 

APPENDIX B – MONTHLY SAFETY REPORT ................................................................................................................ 14 

APPENDIX C – PROJECT PROGRAMME ........................................................................................................................ 15 

 



Monthly Report for November 2017  

 

3 

1.0 SUMMARY 
 
Project progress in November was focussed on the following activities: 
 
Extreme weather event forecast to start 1/12/17, cofferdam evacuated of materials, well point 
dewatering pumps removed in anticipation of inundation.  
 
Electrical works - punchlist items within the filter, raw water MCC & lamella area; street light poles; 
clearwater pump station cabling; clearwater storage lighting; test and quality documentation.  
 
Raw Water Intake – Concrete structure complete, first section of draft tubes installed, preparation for 
first headstock pour. 
 
Clearwater Pump Station Building – Erection of structure 85%. 
 
Lamella roof structure – additional support brackets complete, roof installation complete. 
 
Filters –Issue with supply of remaining coal for filters 1, 2 & 3, coal proposed is non-conforming, UGL is 
in discussions with Sibelco 
 
Civil/plumbing - Civil has focussed on various drainage works; installation of lamella roof downpipes & 
drainage; RPZs at various locations, installation of hose reels.  
 
Safety performance across the site continues to be well managed.   

2.0 SCOPE OF WORK 

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

3.0 HSSE 
 
The total hours worked on the project this month were 8426 hours. Subcontractor hours recorded on 
site were 6800. Total hours worked on the project to date is 222,133. 
 
One near miss report concerning an unsecured purlin during installation of the lamella roof, a worker 
stood on the purlin and stumbled causing a fall into the fall prevention mesh. Work was suspended, 
area inspected and investigated all purlins secured and the incident toolboxed.  
   
Site inductions of 20 individuals have been undertaken with current total of 690 inductions completed 
not including visitor inductions and UGL HSSE pre-start meetings were conducted on all working days, 
also individual subcontractor pre-start meetings occurred on site daily.  
  
Looking towards Dec/Jan we will be focussed on the following:  
 

• UGL Isolation procedure 

• SWMS development by subcontractors  

• Continuing training site personnel in UGL Utake 5 and HAZOB 

• UGL Critical Risk Protocols all site personnel 

• Continuing with Project Manager Monthly Safety Awards 

The Safety Report for this month is contained in Appendix B. 



Monthly Report for November 2017  

 

4 

 

4.0 RISK / CRITICAL ACTION AREAS 
 
Summary of Top Risks at October: - 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 
  

Risk Description Potential Impact Control Measures 

Quality and specification 

issues 

 

Impact to project efficiency and 

rate of completion 

Additional resources required 

for investigation and remedy. 

Subcontractor  

Impact to Client Relations and 

Perceptions 

Ensure incoming inspections are completed 

with due diligence 

 

Engage with subcontractors & suppliers about 

prompt rectification of issues 

 

Commissioning Program 

Overrun 

 

Plant not ready for 

performance trial by the 

required date. 

Install temporary raw water supply to lamella 

clarifier to provide a supplemental supply for 

summer demand 

Raw Water Works 

Construction overrun 

Constraint on commissioning 

activities  

Plan and execute a temporary raw water 

supply utilizing the existing RWCC river 

pumps 

 

Exceptional Inclement 

Weather 

 

Delays associated with site 

inundation due to additional 

rainfall on site and rise in river 

levels. 

Use construction methodologies which 

mitigate impacts. 

Inlet structure works completed during low 

flows in the river. 

Insurance policies in place 

Ensure familiarity with RWCC flood response 

plan 



Monthly Report for November 2017  

 

5 

5.0 CONTRACT/COMMERCIAL  
 

5.1  Progress Claim 
 
The table below summarises the progress to the 30th November. 
 

    

 WAGGA WAGGA WATER TREATMENT PLANT Month Nov-17 

    

Item No. Schedule of Prices Total Claim to date 

1 Provision of Preconstruction Activities % complete  Claim Value 

  Preconstruction Activities subtotal (1) 100%   

        

2 

Provision of Project Management and Site Running 

Activities     

  Prooject Management Activities subtotal (2) 96%   

        

3 Complete all additional designs, where required     

  Design and Documentation subtotal (2) 100%   

        

4 Intake Works     

  Intake Works - General subtotal (3) 34%   

        

5 Raw Water Piping System     

  Raw Water Piping subtotal (4) 66%   

        

6 Lamella & Rapid Mix Tank     

  Lamella & Rapid Mix Tank subtotal (5) 100%   

        

7 Filters     

  Filters subtotal (7) 100%   

        

8 Filter Water Tank & Backwash     

  Filter Water Tank & Backwash subtotal (8) 100%   

        

9 Machinery Room     

  Machinery Room subtotal (9) 98%   

        

10 Clear Water Storage & Pumping System     

  Clear Water subtotal (10) 94%   

        

11 Aluminuium Dosing Plant     

  Aluminium Dosing Plant subtotal (11) 99%   



Monthly Report for November 2017  

 

6 

        

12 PACL Dosing Plant     

  PACL Dosing Plant subtotal (12) 99%   

        

13 Caustic Soda Dosing Plant Facilities     

  Caustic Soda Dosing Plant subtotal (13) 99%   

        

14 Sodium Hydrochlorite Dosing Plant     

  Sodium Hydrochlorite Dosing Subtotal (14) 100%   

        

15 Polymer Dosing Plant     

  Polymer Dosing Plant subtotal (15) 99%   

        

16 Fluoride Dosing Plant     

  Fluoride Dosing subtotal (16) 100%   

        

17 Other Items     

  Other Items subtotal (17) 88%   

        

18 Electrical Items     

  Electrical subtotal (18) 97%   

        

19 Testing Demonstration Commissioning     

  Testing Demonstation and Commissioning (19) 18%   

        

20 Post Process Proving     

  Post Process Proving (20) 0%   

        

21 Sludge Handling & Dewatering System     

  Sludge Handling subtotal (19) 98%   

        

22 Other Options Accepted      

  Options subtotal (20) 99%   

        

23 Variations      

  Variations Subtotal 87%   

 
 
 
 
 
 
 
 



Monthly Report for November 2017  

 

7 

5.2 Variations 
 
 
The table below provides a summary of the approved variations against the contract. 
 

Variation 
No. 

Title Amount 
($ 000) 

Excl. GST 

Status 
 

VO01 Control System Design for fully 
networked plant 

15 Approved 

VO02 AC Road Surface 101 Approved 

VO03 Future UV 21 Approved 

VO04 Disabled Access 278 Approved  

VO05 Aggressive Water Response 79 Approved 

VO06 NSC02 – removal of Gyprock 5 Approved 

VO07 Transformer supplied by 
principle 

- 244 Approved 

VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

VO10 Switchboards additional spare 
capacity 

8 Approved 

VO11 Lamella plate capacity 45 Approved 

VO12 Sewer pump station 5 Approved 

VO13 Manual Penstocks on Clarifier 
Inlet 

9 Approved 

VO14 Increased bearing capacity in 
the filters 

31 Approved 

VO15 Waste in excavation 
NSC04 & NSC06 

10 Approved 

VO16 Asbestos in Levee 26 Approved 

VO17 Warehouse Facility - 18 Approved 

VO18 Filter Gallery Trenches 41 Approved 

VO19 Additional 25mm cover to Slab 8 Approved 

VO20 Raw Water Intake 105 
260 

20A Approved 
20B Approved 

VO21 Material Compatibility Changes - 17  Approved 

VO23 Pits under existing centrifuge 
building - NSC10 

8 Approved 

VO24 Clear Water Pumps Mechanical 
Seal 

1.5 Approved 

VO25 Bomen Line 80 Approved  

VO26 NSC11 Material Excavated 
under UGL Carpark 

27 Approved 

VO27 NSC12 Asbestos at Wash Water 
Holding Tank 

3 Approved 

VO29 Filter Water Overflow Changes -80 Approved 

VO30 Site Road Realignment 17 Approved 

VO31 Roof Access Ladder to 
Centrifuge Building 

14 Approved 

VO33 Flowmeter Modbus 
Communications 

22 Approved 

VO34 Caustic Building Lighting 
Changes 

3 Approved 

VO36 Sludge Thickener Infill Slab 90 Approved 

VO40 Street Light Fittings   9 Approved 



Monthly Report for November 2017  

 

8 

VO43 S&I 4.8 to 9.6 Garnet Filter 
Media 

86 Approved 

VO44 Lamella Corrosion -300 Approved 

VO45 Concrete slab between filters 
and Lamella 

  1 Approved 

VO46 NSC16 Remove Concrete Slab 4 Approved 

VO49 Bore Water Pressure Line 
Changes 

9 Approved 

VO50 Filter Building Pop out Power 
Outlets 

2 Approved 

VO53 NSC17 Asbestos at A2 to A203   4 Approved 

VO56 Rework External Chemical 
Delivery Pipework 

15 Approved 

VO140 Power Failure Alarm 
Modification 

5 Approved 

VO141 Raw Water Disassembly Frame 
Footings 

2 Approved 

VO142 Chemical Building Forklift 
Access Ramps 

12 Approved 

VO143 Conversion of Hi & Low Lift 
Pumps to Mechanical Seals  

64 Approved 

 
There are number of unresolved commercial issues some of which may have to be resolved by senior 
management 
 

6.0 FINANCE  
 
The table below summarises the invoices and payment status. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Paid 

W195 Progress Claim 9 Invoice #9 $ 2,037,494.00 Paid 

W195 Progress Claim 10 Invoice #10 $ 2,540,706.00 Paid 

W195 Progress Claim 11 Invoice #11 $ 3,296,966.00 Paid 

W195 Progress Claim 12 Invoice #12 $1,309,013.00 Paid 

W195 Progress Claim 13 Invoice #13 $1,208,270.00 Paid 

W195 Progress Claim 14 Invoice #14 $  967,609.00 Paid 

W195 Progress Claim 15 Invoice #15 $  714,741.00 Paid 

W195 Progress Claim 16 Invoice #16 $  582,416.00 Paid 

W195 Progress Claim 17 Invoice #17 $  723,083.00 Paid 

W195 Progress Claim 18 Invoice #18 $  614,612.00 Paid 

W195 Progress Claim 19 Invoice #19 $  502,532.00 Paid 

W195 Progress Claim 20 Invoice #20 $  480,610.00 Paid 

W195 Progress Claim 21 Invoice #21 $ 327,361.10 Paid 

W195 Progress Claim 22 Invoice #22 $ 170,888.00 Paid 

W195 Progress Claim 23 Invoice #23 $ 304,322.00 Paid 

W195 Progress Claim 24 Invoice #24 $ 0.00 Paid 



Monthly Report for November 2017  

 

9 

W195 Progress Claim 25 Invoice #25 $ 0.00 Paid  

W195 Progress Claim 26 Invoice #26 $ 55,051.00 Paid 

W195 Progress Claim 27 Invoice #27 $ 303,036.00 Paid 

W195 Progress Claim 28 Invoice #28 $ 280,348.00 Approved 

W195 Progress Claim 29 Invoice #29 $ 341,270.00 Pending 

 
 

7.0 PROGRAMME 
 
A revised programme has been produced which encompasses the remaining works and the most 
recent version is included in App C.  
The version attached to this report (6/12/17) reflects the most recent change. 
 
The programme has been constructed with Microsoft Project and will be managed by site, it will remain 
a live document which will be continually updated as circumstances dictate. 
 

 
Construction/Completion Summary 
 

• As at the 6/12/17 the plant is now ready to produce potable water at between 25 ML/D and 30 

ML/D using the existing raw water RWCC pumps thru a temporary pipeline. 

• Raw Water pumps are expected to arrive onsite by mid-Jan 2018 

• The Raw Water Intake Concrete work is complete within the cofferdam and the first section of 

draft tube has been installed. The first headstock will be cast early next year once the cofferdam 

has been cleaned out (inundated 4/12/2017). The remaining draft tubes to be installed by mid-

Jan 2018 

• Mechanical installation within/on the inlet structure is scheduled for completion by the end of 

January 2018followed by the placement of class 1, 2 & 3 rocks and gabions. Placement of rocks 

and gabions will continue through until early March 2018 followed by riverbank rehabilitation that 

will be completed by the end of March. 

• Mechanical and electrical installation for the rest of the intake structure is scheduled for 

completion by the first week of March 

• Commissioning of the Raw Water Pumps to commence mid – March with operations 

commencing in April 2018. 

• Procurement, loading, washing & commissioning of the remaining filter coal will be completed by 

Feb 2018 

• Site roads will be completed by mid-Feb and general site landscaping by the end of March 2018 

• All other miscellaneous works, footpaths, random slabs, additional drainage is targeted for 

completion by March 2018. 

• It is the intention that the outstanding major defects (PLC wiring, isolation switches, electric 

motor replacement) will be completed during an 8 week period in winter, nominally from May to 

June 2018 

 
 
 
 
 



Monthly Report for November 2017  

 

10 

8.0 QUALITY 
 

Production of Inspection and Test Reports (ITPs) continues for civil/structural, mechanical and electrical 
works across the site.   
 
We continue to work through finalising the quality issues with some of fabricated equipment with many 
of the issues now closed out.  In some instances, remedial works have been required to meet the 
aspects of the specification and we are working with suppliers as needed to remedy these. 
 

9.0 ENVIRONMENTAL 
 

Project Construction Environmental Management Plan continues to be implemented.  
 
The health of the flying fox colony near the Raw Water Intake is now monitored weekly by an ecologist 
from NGH Environmental 
 

10.0 INDUSTRIAL RELATIONS 
Audit conducted by the CCU on the 29/11/17 (Building Code Compliance Unit, NSW), no issues. 
 

11.0 DESIGN AND TECHNICAL 
 
Design is 97% complete, misc mech & elec remain e.g. brackets & supports. 
 

12.0 COMMISSIONING 
Temporary raw water supply & flowmeter 100% 
Lamella Clarifier – Train one 95%, train two 95% 
Lamella Sludge Pumps 95% 
PLC sequencing 90% 
Instrument Wet Rack 95% 
Sample Pumps 85% 
Filters 75% 
Backwash Pumps 95% 
Washwater Pumps 95%  
Process Water Pumps 95% 
Chemical Dosing 90% 
Clearwater Storage 95% 
Clearwater Pumps 45% 
 
The continuing focus of commissioning in the next month will be to optimize the plant operation. 

13.0 STAKEHOLDERS 
 
The UGL site have continued to engage with other contractors on site as well RWCC staff and 
construction teams and no issues arising.   
 
 
 

  



Monthly Report for November 2017  

 

11 

14.0 SITE PROGRESS 
 

 
 
Photo 1: Lamella Roof  
 

 
 
Photo 2: Clearwater Pump Building 
  



Monthly Report for November 2017  

 

12 

 
 
Photo 3: First Section of Draft Tubes 
  

 
Photo 4: Completed Inlet Structure (FRP) 



Monthly Report for November 2017  

 

13 

APPENDIX A – SCOPE OF WORKS SUMMARY  

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

The WTP shall be designed to operate at a treated water production rate anywhere between 60 ML/d 
(695 L/s) and 22 ML/d (255 L/s). 

The main treatment process of the WTP shall include coagulation and flocculation, inclined plate 
clarification, dual media filtration, chlorination, and fluoridation. Process wastewater shall be managed 
using gravity thickening and mechanical dewatering. 

Product water shall be produced to meet the quality requirements of the specification and shall treat the 
required quality. The project target completion periods are for a design and construction period of 60 
weeks, followed by a 10 week commissioning and proving period.   

The scope of on-site works for UGL Engineering and its subcontractors as described in the contract are 
limited to the following; 

The new water treatment facility shall consist of the following elements for a new 60ML/d Water 
Treatment Plant: 

• Raw water intake and pumping station. The intake would be constructed within the river. The 
pumping station would be built on Crown Land adjacent to the WTP on the bank of the 
Murrumbidgee River to supply raw water to the plant; 

• Alum and polymer dosing systems; 

• Inclined plate clarifiers (Lamella clarifiers); 

• Six dual media filters including backwash pumps and air scour blowers; 

• Chlorine storage and dosing system and channel-type static mixer for clear water storage; 

• Fluoride dosing system; 

• pH correction dosing systems; 

• Dewatering building with two new centrifuges to dewater sludge material produced from 
clarification and filtration during the water treatment process.  

• Backwash wastewater collection tank and pumping station for the wastewater produced from 
the clarification and filtration process;  

• Clear water system upgrade including a new 3 ML clear water storage tank and low level and 
high level pumping stations each fitted with three pumps; 

• Electrical works including switch-rooms, automation and control infrastructure, electrical 
substations and two new 1500kVA transformers; 

• Filter wastewater collection sump and transfer pumps; 

• Pipework and valves; 

• Control room, water testing and analysing facilities; 

• Internal access roads; 

UGL is responsible for undertaking the detailed design, construction, commissioning, training and 
handover for aspects of the scope of works above. 

UGL will also provide post completion technical support comprising, where necessary some site visits, 
to assist RWCC in operating and optimising the plant. 

  



Monthly Report for November 2017  

 

14 

APPENDIX B – MONTHLY SAFETY REPORT  

  



Page 1 of 5 
 

       UGL Wagga Wagga Water Treatment Plant Project 

HSSE Monthly Safety Report –November 2017 

1.0 Overview Statistics 

 

 November 2017                   Total to Date 

UGL Hours          1466 64,224 

Subcontractor hours 6960 157,909 

Total Site Hours 8426 222,133 

LTIFR:  Target <.50 4.50 4.50 

,TRIFR: Target 2.70 0 0 

MTIFR: 0 0 

Lost Time Injuries (LTI) 1 1 

Days lost to LTI 40 40 

Medical Treatment Injuries (MTI) 0 0 

1st Aid Injuries 0 5 

Incidents:   

Injury 0 6 

Damage/ Loss 0 22 

Near Miss  2 48 

Hazard 12 129 

Report Only 1 11 

Journey Incident 0 1 

Non-work related injury 0 0 

Environmental 0 11 

Safety Initiatives: 0 13 

Workplace Safety Inspections 20 690 

Environmental Inspections 4 84 

Safety Conversations (UGL) 16  1,079 

 



Page 2 of 5 
 

Utake 5 (UGL) 140  5608 

Hazobs  12 515 

Site audit (e.g. Plant pre-start) 4 87 

SWMS reviews 10 350 

Site inductions 19  698 

Tool box meetings 4 84 

Training hours 0 133 

Plant delivery inspections 7 182 

Checkit compliance (UGL) 100% 100% 

UGL/ External Audits 0 3 

Alcohol Breath tests 120  3561 

Drug tests 0 176 

 

2.0 Incident Summary 

 

The following incidents occurred on site in November 2017.  

Near Miss: Steeline personnel where working above the lamella tank roof structure installing roof 

sheeting. The steeline personnel moved a stack of roofing sheets which where situated on a steel main 

beams of the roof structure onto previously laid roof sheeting as to allow for next stage of roofing ,when 

a steeline personnel walked over to check if any damage had been caused to the fall mesh by the placing 

of the roof sheets onto the structure by a crane earlier today when he walked onto a purlin the purlin 

moved causing the steeline personnel to fall onto the fall mesh ,the steeline personnel was prevented 

from falling by appropriately installed fall mesh secured to the roof structure of the lamella tank. It has 

been identified that the purlin had not been secured at both ends by text screws when the roof 

structure was erected by DTD personnel. The purlin was secured at only 1 end of the purlin and secured 

cross bracing by text screws. The work area is access by scaffold tower and static lines inplace and fall 

mesh installed across the roof structure, hand rails installed for edge protection installed by steeline. 

Actions: Work stopped, inspection of all purlin attachment points by DTD & Steeline supervisors and 
UGL management. During the inspection, it was identified that 3 other purlins had texts screws missing 
and these text screws where installed by DTD before roofing work recommenced. Tool box held by 
Steeline supervisor regarding the benefit of installing appropriately secured fall mesh. 
 
Report only: Inform crane driver informed UGL HSSE that he had sat onto a broken star picket which 
had been broken off and cover with dirt in the coffer dam crane pad area. The crane driver was setting 



Page 3 of 5 
 

up a 25-ton crane when he placed boards onto the ground to be placed under the single front out rigger 
of the 25-ton crane, the crane driver sat on the ground to slide the boards into place under the crane 
when he sat on the ground he sat on a broken star picket which had been covered in dirt (about 20 mm 
of the star picket was exposed). No 1st aid required - only soreness and a small hole in his pants 
reported - time reported 4pm 
 
Actions: Star picket removed by 5-ton excavator 
 
Near Miss: Blanket alcohol testing at pre-start with a low-level alcohol result returned by subcontractor 